This .pdf document is bookmarked

Operating Instructions and Parts Manual

12"x20"” Semi-Automatic Variable-Speed
Mitering Band Saw

Models HBS-1220MSA, HBS-1220MSAH

JET

427 New Sanford Road

LaVergne, Tennessee 37086 Part No. M-424476
Ph.: 800-274-6848 Edition 2 11/2018

www.jettools.com Copyright © 2018 JET


Tom Gauger
This .pdf document is bookmarked


14.1.1 HBS-1220MSA/MSAH Base Assembly — Exploded View

o~

g
‘ool
o NN

ol 4o

—~

|
(@}
~ M
[Ce]
¢ Vs\

258(3)

\ © \
\ M\ \
N @ \
Y N ~
ap s
\§/ T
N I
TITE T &
L

o
M o~

™ )
— N4
S | O
M I

19

10-3(2)




14.1.2 HBS-1220MSA/MSAH Oil Pump Assembly — Exploded View

HBS-1220MSA

20



14.1.3 HBS-1220MSA/MSAH Base Assembly — Parts List

Index No Part No Description

T HBS1220MSA-01...... Machine Base........cccccooiiiiieiiiiiiiiiecees
T-1 e, 5512197 ... Drain PlUg....ccccuviiiieeeeeeieee e
2 s TS-1492071 .............. Hex Cap SCrew.......oooceeeeiiieeeee e
3 TS-1540081 .............. HeX NUL....oooi e
4o, J-5712921A............... Coolant PUMP ...
5, TS-1482031 .............. HexX Cap SCreW.......ccvveveiviiiieeieeeeeeeeeeeeeeeeeeeeeeeens
51 . TS-2360121 .............. Flat Washer ..o
(S 5507596 .......cceeeennn. Hose Fitting ......evvveeeeeee e
T, 5507597 .....cvvveeeeen. HOSE Clamp ....ccooieeieeeeee e
8 e, 5712331 ... HOSE .ot
9 e, 5507599 ......ccovieenn. Coolant Gauge ........ccoeeerieeniieiiee e
10 i, TS-1491041 .............. HeX Cap SCreW......coeeveviiiiiiiiee e
10-1 .o HBS1220MSA-10-1... SOft Washer..........coccveiiiii e
10-2........... TS-1540071 .............. HeX NUL....oo e
10-3...c..e TS-1550071 .............. Flat Washer .......ccooveiiiiieieeeee e
L I, 5712351 ... Coolant Pump Bracket.........ccccccceeeviiiiiienneenn,
12 i, J-5512195G .............. Cover Panel ........cocceveeiieieeee e
13 i, TS-0254011 .............. Socket Head Button Screw..........cccoeccvvveeeneenn.
14 . J-5507604G .............. Drip Tray .ooeceeeeeeeeee et
15 i, TS-1490021 .............. HeX Cap SCreW......coeeviviiiiiiieee e
15-1.......... TS-2361081 .............. Lock Washer ...
15-2.cne TS-1550061 .............. Flat Washer ...
16 e, TS-1492021 .............. Hex Cap SCreW........ooceeeeeiiieeeeee e
17 e TS-2360121 .............. Flat Washer ..o,
18 e TS-1490021 .............. HexX Cap SCreW........oovvvieeviiiieieeeeeeeeeeeeeeeeeeeeeeeens
19 s TS-1550061 .............. Flat Washer ..o,
20 . 5507609 .......ccceeeennnee Turning Slide Bracket ...........ccccovieeeiiiiiiiiiineenn.
20-1........... TS-1524021 .............. Socket Set SCrew .......occcceieiiiiiiiie
21 s 5507610 .....ccvvveeeennn. Center Fixed Bracket..........ccccccceveeiiiiiiiiiennennn,
21-1 e TS-1492031 .............. Hex Cap SCrew......ooooceeeeeiiieeeeee e
21-2. TS-2361121 .............. Lock WaSher..........cooviiiiiniiiiiie e
22 s 5507611 .. Thrust Bearing .........cccuveeeeiiiiiiiiieeeee e,
23 e HBS1220MSA-23...... Turning Slide, Right ...
23-1.. TS-1524021 .............. Socket Set SCrew .......occceveiiiiiiii
24 ... TS-1550071 .............. Flat Washer ...
25 s TS-1505061 .............. Socket Head Cap Screw ........cccoocoeveeiienennee.
25-1.s TS-2361101 .............. Lock Washer.........ccccoovviiiiieiiieeee e
26 .o TS-1503051 .............. Socket Head Cap Screw ........cccoccceveevieneenee.
27 oo TS-1491041 .............. HeX Cap SCreW.....ccoeeevviciiiiieie e
271 .. TS-1540071 .............. HEeX NUL ..o
28 .o 5507616 ......c.evveeeenn. Bracket .....o.oooviiiiiiiie e
29 e, TS-1550071 .............. Flat Washer ..o
30 ... TS-1505061 .............. Socket Head Cap SCrew ........ccccceeevvevviieenneennn,
30-1..eeeen. TS-2361101 .............. Lock Washer ...
31 5512705.....ccceiies Shding NUt ..o,
32 . TS-1503071 .............. Socket Head Cap Screw ........cccoocceveevcieneenee.
32-1.. TS-2361061 .............. Lock WaSher..........cooiiieiiiiieeee e
33 HBS1220MSA-33...... Bracket ......cccueeeiiiiiee e
34 TS-1540071 .............. HeX NUL....oo e,
35 e TS-1491031 .............. Hex Cap SCreW.......cocceeeeeiiiieeeee e
36 .. TS-1505031 .............. Socket Head Cap SCrew ........cccccceevvcvvieeeneenn,
37 e HBS1220MSA-37...... Mounting Bracket...........ccooceeiiiiii e,
38 . TS-149105 ................ Hex Cap SCrew.......ooooeeeeiieeeee e
38-1.e. TS-2361101 .............. Lock Washer..........coooiiiiiiiiiiiie e
38-2........... TS-1550071 .............. Flat Washer ..o
39 HBS1220MSA-39...... Locking KNob .........eeeiiiiiiiiic e,
40 ..o HBS1220MSA-40...... Handle ...
1. 5712421 .................... Work Stop Bracket.....................c
42 . 5712451 ..., WOIK SEOP -.eeeeieiee e
43 .............. 5712431 .................... Work StopRod ...

Size Qty
............................................. 1
CTLS N o I 1
M12-1.75x70.............. 4
M12-1.75....iieeeeees 4
1/8HP 230/460V 3PH ... 1
M6B-1.0 X 16....cceeeeennnnns 4
MI12. . 4
............................................. 1
............................................. 1
5/16" ..o 1
............................................. 1
M10-1.5x 30...cccceennnnns 2
M10.....coee 2
M10-1.5. e 2
M10.......coe 2
............................................. 1
............................................. 1
1/4"-20 x 3/8" .............. 12
............................................. 1
M8-1.25 x 16................ 2
M8...oeeei 2
M. 2
M12-1.75x 30............... 4
MI12. . 4
M8-1.25 x 16................ 1
M8...ooeee 1
............................................. 1
M8-1.25x10................ 4
............................................. 1
M12-1.75x35............... 3
M12. i, 3
............................................. 1
............................................. 1
M8-1.25 x10................ 12
M0 e 2
M10-1.5x40................ 3
M0 e 3
M6-1.0x20.................. 2
M10-1.5%30....ccceeevrnnnns 1
M10-15......................... 1
............................................. 1
M10.......c 2
M10-1.5x40.......cc....... 2
M10....... 3
............................................. 2
M6-1.0x30..................... 2
MB ..o 2
............................................. 1
M10-1.5. . 1
M10-1.5x25................ 1
M10-1.5x25......cccn... 2
............................................. 1
M10-1.5x35................. 2
M0 . 2
MO 2
3/8"16 .eoeieeeiieeeee 1
M12x25........... 1
............................................. 1
............................................. 1
............................................. 1



Index No Part No Description Size Qty
44 ... J-5507628G .............. RS0 o] o o] o RO 1
44-1........... TS-1503071 .............. Socket Head Cap SCrew ........cccccceeeeeeiieiiieicieieeenn, M6-1.0x30.................. 1
44-2........... TS-2361061 .............. Lock WasSher.........ccovveiiiiciiiieee e MB..ooeeeeeeeieee e 1
44-3........... TS-1550041 .............. Flat Washer ... MB ..o 1
45 HBS1220MSA-45...... ThUMD SCreW ...ccoeeeeee e 5/16"-18 ..o 1
46 ... 5507630 .......cceeveennnee Adjustable Handle ... e 2
AT e HBS1220MSA-47 ...... Cylinder Lower Support RO .........ooiiiiiiiiiiiiieeies i 1
48 oo 5507632 ......cceeeeeennn. C-Retaining Ring, Ext ... S-20 i, 1
49 ... 5507633 .....ccceeeeen C-Retaining Ring, EXt ........cccooiiiiiiiiiee e S-25 e, 2
50 .. HBS1220MSA-50 ..... B .. e —ean e e e e e e ——————aaaeeaannne 1
50-1........... TS-1491041 .............. HeX Cap SCreEW.....ccceeeeeiiiiieieee e M10-1.5x 30.......cc.n.. 1
50-2........... TS-1540071 .............. HEX NUL. ..o M10-1.5. e, 1
51 i HBS1220MSA-51...... Handwheel ASSEmMDIY ...........oooiii e e 1
511, TS-0270051 .............. Socket SEt SCreW ......ccevveiiiiiiiiiiieee e 5/16"-18 x 1/2" .............. 1
52 i TS-1490051 .............. HeX Cap SCreW......ocveeieiiiiieeeeee e M8-1.25x 30................. 2
52-1........... TS-1550061 .............. Flat Washer ... M8 .o 2
53 e TS-2361081 .............. Lock WasSher..........oooieiiiiiiiiieeee e M8, 2
54 .............. J-5512677G .............. [T To IS Yo (Y T Y | OO PRERR 1
55 i, 5512183 ... ViSE LEAA SCIEW.....cceeeieieeeee ettt e e ceeb e e e e e e e e e e e e e e e e e aannes 1
55-1....c.... KEY5520......c.ccceueeee Key, Dbl RA Hd.....oooviiiiieeee e 5x5x20mm................ 1
56 ..cccunennn. 5512122 .....uveeee. PN e e —ee—— e eeae e e e e —————aaaeeaaaane 1
57 . J-5512124 ................. SldE BracCKet ........eeeiiiieei et cee e 1
58 e J-5512125 ..o RACK BIOCK.......eeeeiiieee et e e ceeeree e e e e e e e e e e e e e e e ennes 1
59 s TS-1523031 .............. Socket SEt SCreW ......ccvveeeiviciiiiiee e M6-1.0x10................... 1
60 ... J-5512123 ... = Lo TP PPEPPP 1
61 ..o HBS1220MSA-61...... L1 0 R 1
62 ..o 5512191 ..o Hydraulic MOtOr .......coooviiiiiiie e 1/2HP 230/460V 3PH ... 1
63 .. 5512190 ......cuvvveeeennnn. Hydraulic PUmMP ASSEMDIY.....c.cooiiiiiiie s e 1
64.............. 5512187 ..o Solenoid Valve W/COIl..........ccovveeiiiiiiiiiiiees MSA ..o, 1
.................. 5512187 .................... Solenoid Valve w/Colil..........cccccceeeeeevicciiieeeeeeeeeeeee. MSAH 4
67..ccce.. HBS1220MSAH-67 .... Vise Hydraulic CYlINAEr ........cccuuiiiiiiii e e 1
67-1........ HBS1220MSAH-67-1... Oil Pressure Gauge........................ tank side MSA, vise side MSAH ........ 1
68 ... TS-1504061 .............. Socket Head Cap SCrew ........cccccceeeeeeeiieiicecieeeennn, M8-1.25x30............... 1
75 . TS-155010 ... Flat Washer .........ooeeveeiiiiieeee e I R 2
76 e, HBS1220MSA-76...... [ Yo Qo F= 1 Lo [ SRS PPPPRP 1
TT e 5712571 e NEEdIE BEAMNG .....eeiiieiiiiitieiee e s o e e e e e e e e e e 2
78 e, TS-1503031 .............. Socket Head Cap SCrew .........cccceeeeeeeeiieiicceieceennn, M6-1.0x12................... 2
78-1........... TS-2361061 .............. Lock WasSher..........cooooiiiiiiiiiiieee e MB ..o 2
79 e, 5507654 .......cceeeeeen. (U] Lo [T P | (= SO 1
<10 5512182.................... Lead SCreW SEaLt ......cccoieiieiee e ceee e e e e 1
81 . 5512153 ... PivOt Shaft ... e e a e e e 1
82 . TS-2360121 .............. Flat Washer ..........oooviiiiiiieeee e M12. e, 2
83 .. TS-1492011 .............. HEX Cap SCreW.....cccvieieiciiiiieee e M12-1.72 x 20............... 2
85 i J-5512168G .............. PivOt BraCket ........oooiiiiieeiee et s e 1
86 ...ccveeen. TS-2208201 .............. HEX Cap SCreW.....cccvieieiiiiiiee e M8-1.25 x 20.......cc........ 2
87 e HBS1220MSA-87 ...... ROIIET et e e e e —eteabe e e e e e e e e s sarraeeeeeeeaaannes 1
88 .. BB-6302..........cc...... Ball BEAring .......cvvviieeeiiiiiiiiee e 6302, 2
89 . HBS1220MSA-89...... ROIEr Shaft.......ueeiiieee e e e e e e e e e e e 1
S I HBS1220MSA-91....... AdJUSTING BracCket.......cc.eeiiiiiiee e e 1
91-1.. TS-1540061 .............. HEeX NUL...ooo e M8, 1
91-2...... TS-1504061 .............. Socket Head Cap SCrew ........cccccveeeevicivieeeeee e M8-1.25 X 30...ccceeennnes 1
92 e 5512145 ..o Limit SWItCh ..., 5101 e, 1
92-1..eeee. TS-1504041 .............. Socket Head Cap SCrew ........coooceeeiiieeeiiieeeee, M8-1.25 x 20................. 4
93 ... J-5512169G .............. Limit SWItCh Plate ...ccoooeeeee s e 1
94 TS-1550061 .............. Flat Washer .........ooeevee oo M. 4
95 ., TS-1490021 .............. HeX Cap SCreW.......cvviiieiiiieiiieeeeeeeeeeeeeeeeeeeeeee e M8-1.25x16................. 2
95-1........... TS-2361081 .............. Lock WaSher.........ooeviiiiiiieeee e M., 2
96 ..ccovveees TS-1482011 .............. HEeX Cap SCreW.......cvvivieiiiiiiieeieeeeeeeeeeeeeeeeeeeee e M6-1.0x10................... 4
97 e 5512163 .....ccvvveee. Limit SWILCH ..o cerre e e e e e e e e e e e 1
98 ..o 5507671 .....c.evvveeeeenn. g = TR PPPPP 2
99 i TS-2360121 .............. Flat Washer .........ooeeviiiiiiee e M2 e, 2
100 ........... TS-1492051 .............. HeX Cap SCreW.......ccviviiiiiiiieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees M12-1.75x50.............. 3



Index No Part No

101 .o 5512144 ...................
102............ 5512151 ...
103 ............ 5512159 ...
103-1......... TS-2361061 .............
103-2......... TS-1503041 .............
104 ............ TS-1550071 .............
105............ HBS1220MSA-105....
107 .o 5512127 ..o
108 ............ TS-1492031 .............
109 5512130 ....ccccieene
110 . HBS1220MSA-110....
1M1 HBS1220MSA-111....
M2 ., HBS1220MSA-112....
M3 TS-1492041 .............
113-1......... TS-2360121 .............
M4 ... TS-2361121 .............
121 s HBS1220MSA-121....
122............. TS-2361101 .............
123 .. TS-1491041 .............
124 ... J-6512162 ................
1241 ... 5512148 ...
125 ... 5512147 ...

128 ............ FO09884...................
136......... HBS1220MSAH-136 ...
137......... HBS1220MSAH-137 ...
258 ............ HBS1220MSA-258....
265............ HBS1220MSA-265....
265-1...... HBS1220MSA-265-1 ...
265-2......... TS-1505031 ............

267 ............ HBS1220MSA-267 ....
268 ............ HBS1220MSA-268....
271 5521936 ........cceee...

272 ............ 5521936.......cccue.

273 J-56512189G ............

273-1......... TS-1490041 ............

.................. LM000322 ...............

.................. LMO000323................

.................. LM000250................

e HBS1220MSA-TB ...

Description Size Qty
Switch Mounting Plate ... e 1
(037, 10 e (=T o 00 Y= U RSO PRTP 1
SWItCh StOP Plate ....cooeeie s e 1
Lock Washer ... MB...oooieiieieee e 2
Socket Head Cap SCrew ........coooceieiiceeeiiee e M6B-1.0 X12....eveeeeeeenes 2
Flat Washer ... M0 . 1
L F= T T | PSP 1
FI0ating ViS€ JAW ..ccooiiiiiiiiiiee e e 1
HeX Cap SCreW......ccooueiieeiiiie e M12-1.75x 35............... 1
[ Yo (¢ o 1 =T | AU PRER 1
Beveled Washer ..o M2 1
1Yo G = SO UPRERN 1
FIXEA ViISE JAW....eeiiiiiiiiiiieeee ettt ettt e e e e e s 1
HEX Cap SCreW.....ccevieeeiiiiiieee et M12-1.75x40............... 1
Flat Washer ... M2 3
Lock WaSher.........oovviiiiiiieee e M12.ieee e, 5
Hydraulic CYINAET .......coceiiiiiiiie s e 1
LOoCk WaSher.........oovvieieiiieee e M10 . 3
HeX Cap SCreW......ccooeiieiiiie e M10-1.5x30...ccccevnnnnnn 3
Hydraulic Mounting Plate..........cooviiiiiiiii s v e e 1
Retaining PiN ... e 1
(@3, [T aTo 1= ol 1o PSSO 1
Socket Head Button Screw..........ccccoevceeeeiiienennee. M5-0.8X8 .....oeeeiieeanen. 4
Wire Terminal BOX ....cooooeeeeeeeeeeeeeeeees 1
Wire Terminal BOX COVEN...........uuiiiiiiiiiiiiiiiee et eeeee e e ee e 1
Y= PSPPSR 3
Turning Slide, LEft .....oeeieeeee et e 1
ANGIE SCAIE ... e 1
Socket Head Cap SCrew .........ccccceeeeeeecicccceccccnn. M10-1.5x25................ 1
RUDDEI RING ..ot s o e e e e e e e s 1
RUDDEN RING ..ot et ee e e e e s e e e e e e s nnnnes 1
BUSHING...coiiii 11001 0o DR 1
BUSHING ...ciiiiii MM, 1
COVEI PANEL..... et es eeee e e e e e e e e e e e e e 1
HEX Cap SCreW.......ocviviiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeveeeeeeeees M8x25..........oeoel 2
ID Label, HBS-1220MSA (NOt ShOWN) ......ooiiiiiiiiit e 1
ID Label, HBS-1220MSAH (N0t ShOWN).......cciiiiiiiiit e 1
Warning Label (N0t ShOWN)........oooiiiiiiiiiii et e 1
Toolbox see sect. 6.1 fOr CONEENES............uuvveeeieiiiic e 1

23



144

M3IA papojdx3 — Alquiassy mog HYSIN/VSINOZZL-SEH L2Vl



14.2.2 HBS-1220MSA/MSAH Bow Assembly — Parts List

Index No Part No Description Size Qty
146 ............ BB-51103 ... Thrust Bearing .........ccuveeeiiiiiiiiieeeeeeeieeee 51103 . 1
147 ........... HBS1220MSA-147 .... Hydraulic TENSION GaAUGE .......ccooviiiiiiiiiieeeeiiiiiiieees ceiiieee e e e e ssiieee e e e e 1
148 ........... 5512250 ......oevveeeennnee SpeCial WaSKhEr ... e et e 1
149 ............ 5512251 ... Special Spring Washer ...........oooiiiii e e 18
150 ...ooeee.ee J-5512252G .............. ] [To = = =T = S 1
151 s TS-2361101 .............. Lock WaSher..........cooviiiiiiiiiec e M1O0 . 3
152 ............ TS-1491101 .............. Hex Cap SCrew......ooooeeeeeiieeeeee e M10-1.5x60..........c........ 3
153 ... 5512255 .....cccvveeee. SCrEW ASSEMDIY ... e ceee e e e e 3
154 ............ TS-1523031 .............. Socket Set SCrew .......occeeveviiiiieeeee e M6-1.0X10....cceeeeaenneee. 1
155 e TS-154010 ... HeX NUL....ooi e, M16-2.0.....oeeeeiiieeeee. 1
156 ... TS-1492011 .............. Hex Cap SCreW......cooccvieeeiiieeeeee e M12-1.75 x25................. 1
157 e TS-2360121 .............. Flat Washer ... M12 1
158 e HBS1220MSA-158.... S BIOCK .....ceeiiieeiiieeee ittt e ee —eeesteeeeseeeeeeanneeeeenneeeaeanes 1
159 . J-5512260G .............. 1] o T PRSP 2
160 ............ 5512261 .....eevveeeennen Blade Wheel Bracket Shaft...........coooiiiiiiiiiiiees e 1
161 ............ TS-1504041 .............. Socket Head Cap Screw ........ccccceeevvivvvieeeneenn. M8-1.25x20.........cceuuneee 6
162 ............ TS-2361081 .............. LoCKk WaSher.........ooooiiiiieieeeee e M8 e 6
163 ... HBS1220MSA-163.... TENSION Shaft ..ot e e 1
164 ............ HBS1220MSA-164.... COVEI Plate ... ...oeiiieiieeee ettt ceeeeiie e e esee e e e e e e e neeeeennes 1
165 ............ FO09884.............cc..... Socket Head Button Screw...........ccccooieeenen. M5-0.8X8.....coevuieeeanen. 2
166 ............ HBS1220MSA-166.... Blade Tension Handle ASSEMDIY.........cocciiiiiiiiiiiint e 1
167 ............ HBS1220MSA-167.... BOW GaP COVEN ..ooiiiieeiiieiiiee ettt e s etee e e s aesntteeeeeaeessssnraneeeaeeenannnnes 1
168 ............ 5512268 ... I 11T USSP 1
169............ 5512269 ......cceeveeennn. [ (o ET T O F= o o o J U 5
170 ............ HBS1220MSA-170.... Gear BoOX ASSEMDIY .........uuiiiiiieiiiiiiieie e s ceiireee e e e e s ee e e e e snnnees 1
171 e J-5512271 ..o 1Yo (o S 3HP 230/460V 3PH ...... 1
172 ... 5512272 ....coeveee Key, Dbl RA HA.....oooiiiiiice, 8x8x40 MM ......cccuveeennns 1
173 e 5512273 ..o Key, Dbl RA HA ....oooiiieeeeee e, TXTX45 mm ..o 1
174 ............ J-5512274G .............. Support Bracket Seat ... 1
175 e TS-2361081 .............. Lock Washer..........oooiiiiieeeee e [ 3
176 ........... 5512275 ....cceii Drive Belt .....ooooieii e 1922V338 .....oooeeiees 1
177 oo TS-1490021 .............. Hex Cap SCrew......coooceeeeiieeeee e M8-1.25x16.....cccceennnns 3
178 ............ J-5512277 ................. Variable Speed ASSEMDIY ..o e 1
179 e HBS1220MSA-179.... Special KNnob ..........cccciiiiiiiiieeee e 38" e 1
180............ 5512279 .................... Special FIat WaShEr ..........uui i e 1
181 .. J-5512280 .........ccc..... PUIEY COVET ...ttt e teee e e e e e nnee e e e e neeeeeanneeeas 1
182............ J-5512281 ... GEar BOX PUIIEY .....cveiiiiiieeeeee et cee e e e e e a e e e 1
183 e 5512282 ......cceeeeeee. S T | SO S 1
184 ........... J-5512283 ................. Variable Speed Plate ..........oovvi i e 1
185 5512284 ... = (SO SR 2
186 ............ TS-1550061 .............. Flat Washer ..., M8 3
189-1........ TS-1504031 .............. Socket Head Cap SCrew ........cccoccveveeiiieeennnee. M8-1.25X16.....ccceeennnnns 1
189-2......... TS-2361081 .............. Lock WasSher..........cooiiiiiiiiiiiee e M8 1
189-3......... TS-1550061 .............. Flat Washer ..........oooiiiieiie e [ 1
190 ............ J-5512285 ................. BOW ASSEMDIY ....eiiiieieeiiieeiee e e s ceerrrr e e e e e e e e e e e e annes 1
191 e TS-2361101 .............. Lock WasSher..........oooiiiiieiiieeee e M10 . 4
192............ TS-149105 ................ HeX Cap SCreW......coeeeeviiiiiiiiee et M10-1.5x35.....ccccevennnn 4
193 . 5512288 .......ccceneeee. HOSE . 30MM .. 1
19 ............ TS-1492031 .............. HeX Cap SCreW......cceeeiiiciiiiieee e M12-1.75x35........cc...... 4
195 ... TS-2361121 .............. LoCKk WaSher.........ooooiiiiieiieeeee e [ 4
196 ............ 5512291 ..o FIEXIDIE NOZZIE ......oooeiie e e 1
199 ... 5512294 ... T o] o1 ) (o] o TSSO 2
200............ TS-0561051 .............. HeX NUL....oo e 1/2"13 e 1
201 ... 5512296 ................... [ (o1 1 1= 4 o] o PP PPRPPPPPPPPPPPPPRt 2
202............ J-5512297G .............. Blade Bracket (Left)........ooi o iiioiie e e 1
203............ TS-2360121 .............. Flat Washer ... M2 4
204 ............ TS-1492021 .............. Hex Cap SCrew.......cooeeeeiieeeee e M12-1.75x30.......cccu.. 4
205............ TS-1482021 .............. HexX Cap SCreW.......covvveieieieieeieeeeeeeeeeeeeeeeeeeeeeeens M6-1.0x12..................... 2
206............ TS-2361061 .............. Lock Washer..........ooiiiiiieeeee e MB ... 2
207 ..o J-5512302G .............. Blade Bracket (Right) .......ccueeiiiiiii e e 1

25



Index No Part No Description Size Qty

208............ TS-1550061 .............. Flat Washer ... M8, 11
209............ TS-2361081 .............. Lock Washer..........cooiiiiiiiiiiiiieeeieee e M8 .o
210 ...uunee. 5512304 .................... WIire Brush SEat ........uuviiiiiii it e
211 s 5512680 ......ccceeeeeeenn. WIFE BIUSH ...t e e e e e e e e e
212 . TS-2361061 .............. LOCK WaSher.........oiiiiieeee e MB ..o
213 . 5512107 ... Blade.......coooviiiiii 1" x 0.035" x 156" 4/6VT ............
.................. 5512108 .......cccecee...Blade 1" X 0,035 X 156" 6/10VT ...
214 ............ TS-1505071 .............. Socket Head Cap SCrew ........ccccceeeeeeiieeiiiiecceceeenn, M10-1.5x45..................
215 .. TS-2361101 .............. LOCK WaShEr........eeieiiieeeie e M10 .,
216 ............ TS-1550071 .............. Flat Washer .........ooveviiiiie e M0 i
217 e TS-1550041 .............. Flat Washer ........c.oooiiiieeeee e MB ..o,
218 ... TS-1482011 .............. HEX Cap SCreW.....ucovieeeiiiiiieee e M6-1.0X10 .....coeveeeeennnns
219 .. TS-1490021 .............. HeX Cap SCreW......cooiuiiieeiiiie e M8-1.25x16........cccn......
220 ............ TS-1524021 .............. SEESCrEW .vviiiieeeceee et M8-1.25X10....ccvveeeinnnns
221 o HBS1220MSA-221.... Adjustable Mount Bracket (Right) .........cccoiiiiiiin e
222 ... HBS1220MSA-222.... Adjustable Mount Bracket (Left) .........cooveiiiiiiiiiiiiies e
223 .. 5512317 e [Tt =1 o Tor | P PPPPRRIN
224 ............ TS-1524031 .............. Socket SEt SCreW ......ccvveeiiiiiiiiiieie e M8-1.25x12....ccceeeeennns
225............ HBS1220MSA-225.... Special Knob ........ccooiiiiiiiieeee e 3/8"-16 oo,
226 ............ TS-1550071 .............. Flat Washer .........ooveviiiiie e M0 i
227 ... HBS1220MSA-227 ... SCAIE....oi ittt e et e e ettt e e e steeeeaas —eeeanseeeeanseeeeaneeeeaaneeeaeanns
228 ............ F009884.................... Socket Head Button Screw.........ccccovvccviieeeiieeniiins M5-0.8x8......cccevveeeinns
229 ............ TS-1505031 .............. Socket Head Cap SCrew ........cccoecvvveviieeeeiiieeeee M10-1.5x25.....ccccevnnne
230 ..o J-5512324G .............. ] [To = = =T = S
231 . J-5512325 ... [AIEF WREEL..... e es —e et e e e e e e s e e e e e e s annes
232 .. BB-6206Z7................ Ball BEAriNg -....cccveeeeeiiieeeee et 6206ZZ .......ccccvvvveeannnn.
233 .. 5512327 ... Special Washer ..o, M12-1.75x35..................
234 ............ TS-1492011 .............. HeX Cap SCreW......coooiiieiie e M12-1.75x25..................
235............ HBS1220MSA-235.... Blade GUAIT .........cooiiiiiiiiiiiiee ettt riiee e e s serbieeeeeaeessareeeeeeeeesannees
236............ 5512330 .....evvveeeeenne Guide Bracket (Left) ... e
237 ...uun. TS-1504061 .............. Socket Head Cap SCrew .........ccccoeeeceeiiiciiciccicenn. M8-1.25x30...................
238 ... BB-620877................ Ball BEAriNg -....ccccveeeeiiieeeeee e 6208ZZ ...t
239 ... TS-1503041 .............. Socket Head Cap SCrew .........ccccceeeeeeiceeiiiiciccenn. M6-1.0x16....................
240............ 5512684 .................... Rear Blade GUIde, Left ... e
241 ............ 5512683 .....cccevv. Front Blade GUIde, LEft .......cooveeiiiieeee s e
242 ............ 5512678 .......covveeennne Eccentric Shaft ASSEMDIY ... e
242A.......... TS-1504081 .............. Socket Head Cap SCrew .........ccccceeeeeeeiciciiiccccnnn, M8-1.25x40..................
242B.......... BB-6201ZZ7................ Ball BEArNG ...cceeeeeeeeiiee e 6201ZZ ...
242C.......... 5517141 .., Eccentric Shaft BUShING .......ooiviiiii s e
243 ............ 5512340 .....ccceeeeeee. SN e —ee e ———————————
244 ... 5512341 .....ccvveeee. 170 41T SRR
245 ............ 5512342 ..o, AJUSEING KNOD ..ot e e e
246 ............ J-5512343 ................. DrVE WREEI ...ttt e s cerre e e e e e e e e e e e e e e annes
247 ............ 5512344 ..., Special Washer ... M12-1.75x50.................
248 ............ FO009532.......cccceeneee HEX Cap SCreW......ccvieiiiiiiiieee e M12-1.75x20.................
249 ............ 5512346 .....ccoceueeee.. Guide Bracket (RIght) .........ccueiiiiiiee s e
250............ 5517140 ......ccuveeeeen. Center Shaft BUSHING .....cooiiiiiiiiec s e
251 5512686 .........ccuvee... Rear Blade Guide, Right..........cccoiiiiiiii s e
252 . 5512685 ....ccccvvee. Front Blade Guide, Right..........cooiiiiiiiiiii s v e
253 ... J-5512350G .............. Blade WHEEI COVET..........uuiiiiiee ettt es eeeeie e e e e e e e e e e eeanes
254 ............ TS-1503031 .............. Socket Head Cap SCrew ........ccccceeeeviiiiieeneeeeniins M6-1.0X12......eeveeeeennnns
255 ........... TS-1482021 .............. HEX Cap SCreW......coovueiieiiiiie et M6B-1.0X12.....eveeeeeennns
256............ TS-2361061 .............. LOCK WaSher.........oiiiiieeee e MB ..o,
257 e TS-1550041 .............. Flat Washer ... MB ..o
258 ............ HBS1220MSA-258.... HANAIE ... ..ottt e e e e ceeeateeeeaneeeeeanneeeeaaneeeaeanes
259............ HBS1220MSA-259.... Wire Brush GUAId...........c..uuiiiiiiiiiiiiiiee et es ceiiiiieee e e e e s ssnaraeeeea e e e s nnees
260............ F000297 .....cceieeeennes Phillips Pan HD Mach Screw...........ccccceviieeeneen. 1/4"-20x3/8" ....ceeeene
261 ... 5517143 ....ccceveee. Center Shaft ASSEMDIY ........uiiiiiiiee e e
274 ............ HBS1220MSA-274.... HOSE ClamIP ... .t ree e ae —eeeaieeaeenateeeeanneeeeaaneeeaeanes
275 ... HBST220MSA-275.... HOSE ..ot e e e s —aaabbreeeeeeessnnbaeeeaaeeesannnees
276 ............ HBS1220MSA-276.... COPPEEF TUDE .. ..ot eee et ceeeateeeeaanteeeaaneeeeeaaneeeeaanes
277 ............ TS-1490081 .............. HeX Cap SCreW.......cvviviiiiiieiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees M8-1.25x45..................



Index No Part No

278 ............ TS-1540061 ............
279 . HBS1220MSA-279....
280............ TS-0680041 ............
281 e HBS1220MSA-281.....
282 ............ F014010..................
283 ... LM000320...............
284 ............ JET-203...cciiannn.
286............ HBS1220MSA-286....
286-1......... TS-1490031 ............
287 . 5521936 .....cccceue.....
288............ TS-0561051 ............
289 ... HBS1220MSA-289....
290 ............ HBS1220MSA-290....
291 o TS-2361121 ............
292 ... HBS1220MSA-292....
293 ... HBS1220MSA-293....
294 ............ TS-1525031 ............
295 ... HBS1220MSA-295....
296 ............ HBS1220MSA-296....
297 oo WB25-808 ...............
298 ............ HBS1220MSA-298....
299 ........... LM000321 ...............

Description

Hex Nut......cooeiveeeieeees
Bracket ......cccooovvvvviiieeeiiiennn,
Flat Washer ........cccoovuueeveennnnn.
Special Washer ....................
Key, DblRd Hd...........cc....
Motor Label, HBS-1220MSA .

Hex Cap Screw.......c...cceeuunee.
Bushing.....ccccevviviiieiiiiiins

Rubber Stop Holder...............
Rubber Clamp .......cccccceeenne
Lock Washer.........cccceeeeeeennne.
Rubber Clamp .......ccccccieeennee
Special Knob .........ccccvveeeenn.
Socket Set Screw ..................
Bracket ........coooovvvviiiieeeiieninn,
Blade Break Sensor...............
Socket Head Button Screw....
Wire Clamp......ccccceeeveeeeennen.

Speed Chart, HBS-1220MSA

27

Size Qty
.................................. M8-1.25......cccccnn
........................................................................ 1
.................................. 3/8"..ieeeeeeeeee 1
........................................................................ 1
.................................. 12x8x30 mm. ................. 1
........................................................................ 1
.................................. 203x84mm.................... 1
........................................................................ 4
.................................. M8-1.25x20...................4
.................................. 3mMM..ieeeeeeeee 1
.................................. 1/2"13 e 1
........................................................................ 1
.................................. ACC-35.. .2
.................................. M2 4
.................................. ACC-25 ... 2
.................................. 3/8" e A
.................................. M10-1.5x16...................4
........................................................................ 1
........................................................................ 1
.................................. M4-0.7X7 ...oovvveeeeeennnnn 2
........................................................................ 1
........................................................................ 1



14.3.1 HBS-1220MSA/MSAH Control Box Assembly — Exploded View

28



14.3.2 HBS-1220MSA/MSAH Control Box Assembly — Parts List

Index No Part No

15 . HBS1220MSA-115....
115-1......... F006089..................
116 ............ TS-0207031 ............
M7 s HBS1220MSA-117 ....
1M7-1....... TS-1490021 .............
1M7-2......... TS-2361081 ............
117-3......... TS-1550061 ............
M8 . TS-0207091 ............
119 . HBS1220MSA-119....
120 ............ HBS1220MSA-120....
126 ............ HBS1220MSA-126....
127 s HBS1220MSA-127 ..
.................. HBS1220MSAH-127 .
128 ........... F009884 ..................
129 ... 5512681 ....coeeveeeee
131 s 5512682..................
135 . HBS1220MSAH-135.
138 e 5512237 ..o
139 . 5512238 .....ccoeeveee.
140 ............ 5512216 .....cccoeue.
141 . HBS1220MSAH-141.
142............ HBS1220MSAH-142.
143 ............ 5512215 ...
144 ........... 5512235 ...
145............ HBS1220MSAH-145.
146 ............ HBS1220MSA-146....
263............ HBS1220MSA-263....
263-1......... FO09884...................
264 ............ HBS1220MSA-264....
266............ HBS1220MSA-266....

Description Size Qty
SWIVEl BUSNING ... e 1
C-Retaining Ring, EXt.......ccccviiiiiiiiie s S48 i, 1
Socket Head Cap SCrew ........ccoooceieiicieeeiieeeee, 1/4"-20x5/8" .....cceeeeeene 2
Stationary Box ASSEMDIY .........ooiiiiiii s e 1
HexX Cap SCrew.......ooo i M8-1.25 x 16................. 4
LoCK WaSher..........cooviiiiiiic e M8 4
Flat Washer ... M8 .o 4
Socket Head Cap SCrew .........ccccceeeeeeeieiiiciccicennn. 1/4"-20 x 3/4" ................ 2
(070] a1 (o] @7 o] (1] o1 o SR 1
SWIVEI BIOCK ... e 1
(070 T a1 (o] 1= o) 1
CONtrOl PANEI ... e 1
Control Panel (Hydr ViSe).......ccocoveeiiiinieiniecnieee for Hydraulic vise ......... 1
Socket Head Button Screw..........ccccoviieeiiiiicnennee. M5-0.8X8.....ccevieeeennen. 9
Power Indicator Light.........c.ooo oo e 1
Emergency Stop SWItCh.........ooviiiiii s e 1
AdJuStiNG SCreW .....ccvviiiiiiiieiee e 1/A"X5/8” ..o 1
StOP SWILCN ..o e 1
S =1 A0SV (o] o RSSO 1
Push Button (Saw Head DOWN) ..........coiiiiiiiiiiiiiieies et eseeee e 1
ManuUal/AUto SWItCh ........cooeiiieeie e eee e ee e e 1
Hydraulic Vise Open SWILCh ........ccuviiiiiiiiiiiees e 1
Push Button (Saw Head Up) .......coceiiiiiiiiiiiiiiiiees e 1
(070 To] F=T g1 B0 (o] o S 1
Hydraulic Vise Close SWItCh ...........uuviiiiiiiiiiiies e 1
HANAIE e s o e e e e 2
BOX COVEI ...t e 1
Socket Head Button Screw..........ccccoovieeiiicnenneee. MS5-0.8X8.......eeveeeiiins 4
CONNECHON BOX ...t ettt 1
Hydraulic Cylinder Dial ...........ooiiiiiiee i e 1

29



14.4.1 HBS-1220MSA/MSAH Electrical Box Assembly — Exploded View

154

/ 65

/0

14.4.2 HBS-1220MSA/MSAH Electrical Box Assembly — Parts List

Index No Part No Description Size Qty
65 .. HBS1220MSA-65............... Keyed DOOr LatCh ......c..ooieiieie e et 1
70 .. HBS1220MSA-70............... Electric BOX DOOr COVEF .........uuviiieieieiiiiiiiiieees ceeiiiieieeeeeessenaeeeeeeeesnnnees 1
[ HBS1220MSA-OMM230.... Overload for Main Motor ..........cccccoveceeeennenn. 7.2-10A (230V) ............. 1
.................. HBS1220MSA-OMM460....Overload for Main Motor ................cccceeneeeee.... 3.5-4.8A (460V) ............ 1
.................. HBS1220MSA-OOP230.....Overload for Oil Pump.......c.ccccoecveviieneencnn. 1.4-2A (230V) oo 1
.................. HBS1220MSA-OOP460.....Overload for Oil Pump......cccccccccceeeiiineeneeee.... 0.75-1 A (460V) ............ 1
T1A RU4S-C-A110 ....cccoieeienne Relay......ccoovuiiiiii 2pcs MSA, 4pcs MSAH .. 2/4
.................. RU2S-CL-AT10 e REIAY et ceeee e e eee e e sneeenees 2
T2 e HBS1220MSA-72............... Motor Contactor ..........cccceevviiiiiiiienee e, CU-1M e, 3
73 . HBS1220MSA-73............... Transformer.......oocoveiie e 150VA 230/460/110V.... 1
T4 .. 262-301 oo Power Circuit Terminal BlocK.............cccuuvveeee.. Left Side ....ccceeveeeeinnns 1
.................. 261-301.......ccc.ecceeenneee.... Power Circuit Terminal Block.......................... Right Side .................... 1
134 ............ HBS1220MSA-134............. Electric Panel Complete...............cooo 1
.................. HBS1220MSAH-134 ..........Electric Panel Complete.........cccooiiiiiiiiiiit e 1
269............ HBS1220MSA-FU2A.......... FUSE .o 2A (230V input)............. 2
.................. HBS1220MSA-FU1.5A.......FUSE ...eiieeieeeii e seeseeeeeee. T.BA(230V output)........ 2
.................. HBS1220MSA-FU1A.......... FUS€ ...cctiiriiiiiiiienienee e TA(AB0V input)........eu 2
.................. HBS1220MSA-FU1.5A.......FUSE . .eieeiieeei e 1.5A (460V output)........ 2
270 ... HBS1220MSA-270............. FUSE BraCket .......coiueieiiieeiee et et 4

30



	12”x20” Semi-Automatic Variable-Speed Mitering Band Saw
	1.0 IMPORTANT SAFETY INSTRUCTIONS
	2.0 Table of contents
	3.0 Machine introduction
	4.0 About this manual
	5.0 Specifications
	6.0 Setup and assembly
	6.1 Shipping contents
	6.2 Tools required for assembly
	6.3 Uncrating and spotting
	6.4 Assembly
	6.5 Lubrication

	7.0 Electrical connections
	7.1 Voltage conversion

	8.0 Adjustments
	8.1 Removing and installing blade
	8.2 Blade tension
	8.3 Blade tracking
	8.4 Blade guide bracket adjustment
	8.5 Blade guide bearing adjustment
	8.6 Test cutting to verify adjustment
	8.7 Changing blade speed
	8.8 Broken blade safety device
	8.9 Vise adjustments
	8.9.1 General movements
	8.9.2 Miter cuts

	8.10 Adjusting work stop
	8.11 Limit switch adjustment
	8.12 Miter angle adjustment

	9.0 Operating controls
	10.0 Operation
	10.1 Manual mode
	10.2 Automatic mode
	10.3 Blade selection
	10.4 Blade break-in procedure
	10.5 Evaluating cutting efficiency

	11.0 User-maintenance
	11.1 Lubrication
	11.1.1 Gear box
	11.1.2 Servicing hydraulic oil
	11.1.3 Servicing cutting fluid

	11.2 Additional servicing
	11.3 Lubrication schedule

	12.0 Blade speed recommendations
	13.0 Troubleshooting HBS-1220MSA/MSAH
	14.0 Replacement Parts
	14.1.1 HBS-1220MSA/MSAH Base Assembly – Exploded View
	14.1.2 HBS-1220MSA/MSAH Oil Pump Assembly – Exploded View
	14.1.3 HBS-1220MSA/MSAH Base Assembly – Parts List
	14.2.1 HBS-1220MSA/MSAH Bow Assembly – Exploded View
	14.2.2 HBS-1220MSA/MSAH Bow Assembly – Parts List
	14.3.1 HBS-1220MSA/MSAH Control Box Assembly – Exploded View
	14.3.2 HBS-1220MSA/MSAH Control Box Assembly – Parts List
	14.4.1 HBS-1220MSA/MSAH Electrical Box Assembly – Exploded View
	14.4.2 HBS-1220MSA/MSAH Electrical Box Assembly – Parts List

	15.0 Electrical Connections
	15.1.1 HBS-1220MSA wiring diagram
	15.1.2 HBS-1220MSA wiring diagram (cont.)
	15.1.3 HBS-1220MSA electrical panel diagram
	15.2.1 HBS-1220MSAH wiring diagram
	15.2.2 HBS-1220MSAH wiring diagram (cont.)
	15.2.3 HBS-1220MSAH electrical panel diagram
	15.3.1 HBS-1220MSA/MSAH voltage conversion diagrams

	16.0 Warranty and service



